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The laboratory is accredited by
COFRAC:  FRench COmmittee for
ACcreditation, signatory to the EA, &
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ESSAIS TEST REPORT N° 59/10/BNE/A

. on May 19" 2010

W COFRAGFR Supersedes n°59/10/BNE on April 1* 2010
DELIVERED TO:
BOLLE SAFETY

95 rue Louis Guérin

69100 VILLEURBANNE - FRANCE

PURPOSE : Determine the protection level of face shields against balistics projectiles following to
the STANAG 2920 of July 2003

TESTED SAMPLE(S): RAIDER model version clear, smoke, yellow, ESP

TESTING DATE :  15th of April 2010

Publication: BOLLE SAFETY — 1 copy

This test report certifies only to characteristics of the sample subjected In case of broadcast issue of the present report by electronic way
to the tests and does not prejudge characteristics of similar products. and\or on electronic physical support, only the report in the form of
It does not thus constitute a certification of product in the sense of the paper support signed by the Banc National d’Epreuve is valid in case of
article L115-27 of the code of the consumption and the law of June dispute. This report in the form of paper support is preserved in the
3rd, 1994. BNE during @ minimal duration of 20 years.

Any reproduction of this test report is authorized only under the shape The present report contains 2 page (s).

of complete photographic facsimile except particular agreement
written by the Banc National d’Epreuve.
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TESTED SAMPLE(S)

RAIDER model version clear, smoke, yellow, ESP

TESTING CONDITIONS

Shooting range temperature: 15.9°C, 16.2°C, 16.3°C
Relative humidity: 61%, 63%, 69%, 74%

Used equipment

Cannon n°04

Velocity light gates PROTOTYPA LS 008

Plastilina SUEUR 40

Projectiles

FSP according to drawing DCTA/A3/6723/1 from United-Kingdom (1.102g), batch BOE 01/09

Implementation

According to STANAG 2920

TESTING RESULTS

Enclosed results

CONCLUSION
Following to the performed tests according to STANAG 2920, the protection ballistic limit (V50) of RAIDER
model glasses, supplied by BOLLE SAFETY, is:

- 193m/s for the clear version,

- 185m/s for the smoked version,

- 198m/s for the yellow version,

- 186m/s for the ESP version.
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BOLLE SAFETY

95 rue Louis Guérin
' 69100 VlLLEURBANNE

15th of Aprll 2010
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BANC NATIONAL D’EPREUVE DES ARMES ET MUNITIONS
Chambre de Commerce et d’Industrie de Saint-Etienne/Montbrison

TEST BALISTIQUE
FL Ml A ERE R B
CUSTOMER : BOLLE SAFETY Date : 2010/04/15"
Sizes : Face shield RAIDER version smoke
CALIBER: 1.102g
DISTANCE: 5 METERS
Range temperature: 15.9°C Plastiline : Head SUEUR 40 plastilina
Relative humidity: 63%
N° shots Used |V impact | Protection N° Sample Support Range Remark
impact (m/s) sample | temperature | temperature | temperature/
for V50 ) (*) Relative
humidity
(°C/%HR)
1 195 NO 1 19.6 18.1 15.9/63
2 X 195 NO 18.5 18.1 15.7/62 Ejected face shield
3 X 187 YES 17.3 18.1 15.7/61 Ejected face shield
4 X 185 NO 16.6 18.1 15.7/59 Ejected face shield
5 X 187 NO 2 19.0 17.9 16.8/55
6 X 180 YES 18.4 17.9 16.6/55 Ejected face shield
Vi X 175 YES 18.2 17.9 16.3/56

Operator's name : M.MARX/M.PIOTTE
Attending : /

Observations : STANAG 2920
Obtained V50 : 185m/s

1/1

"Cet essai a 6té réalisé dans un laboratoire dont le systéme de management de la qualité est certifié¢ AFAQ ISO 9001"
"This test was conducted in an AFAQ ISO 9001 certified laboratory"



BANC NATIONAL D’EPREUVE DES ARMES ET MUNITIONS
Chambre de Commerce et d’Industrie de Saint-Etienne/Montbrison
TEST BALISTIQUE

SAMPLE N°: 1/2

CUSTOMER : BOLLE SAFETY _ Date : 2010/04/15"

Sizes : Face shield RAIDER version yellow

CALIBER: 1.102g
DISTANCE: 5 METERS

Range temperature: 16.2°C Plastiline : Head SUEUR 40 plastilina
Relative humidity: 74%

N° shots Used V impact | Protection N° Sample Support Range Remark
impact (m/s) sample | temperature | temperature | temperature/
for V50 ) %) Relative
humidity
(°C/%HR)
1 X 208 YES 1 19.6 18.5 16.2/74 Ejected face shield
2 220 NO 18.0 18.5 16.3/72
3 X 208 NO 18.3 18.5 16.3/73
4 X 201 NO 18.3 18.5 16.2/67 Ejected face shield
5 X 195 NO 2 18.3 18.5 16.3/69 Invalid shot: near the area
6 196 NO 19.6 18.5 16.5/79
7 X 191 YES 19.6 18.5 16.6/68 Ejected face shield
8 X 185 YES 19.3 18.5 16.6/67 Ejected face shield

Operator's name : M.MARX/M.PIOTTE
Attending : /

Observations : STANAG 2920
Obtained V50 : 198m/s

1/1

"Cet essai a été réalisé dans un laboratoire dont le systéme de management de la qualité est certifié AFAQ 1SO 9001
"This test was conducted in an AFAQ ISO 9001 certified laboratory™



BANC NATIONAL D’EPREUVE DES ARMES ET MUNITIONS

Chambre de Commerce et d’Industrie de Saint-Etienne/Montbrison

TEST BALISTIQUE
AL IRL A E

CUSTOMER : BOLLE SAFETY

Sizes : Face shield RAIDER version ESP

Date : 2010/04/15"

CALIBER:

1.102g

DISTANCE:

5 METERS

Range temperature: 15.9°C
Relative humidity: 61%

Plastiline : Head SUEUR 40 plastilina

N° shots Used V impact | Protection N° Sample Support Range Remark
impact (m/s) sample | temperature | temperature | temperature/
for V50 ) ) Relative
humidity
(°C/%HR)
1 X 193 YES 1 20.8 17.8 15.9/61 Ejected face shield
2 198 NO 19.3 17.8 15.6/61 Ejected face shield
3 X 191 NO 18.5 17.8 15.6/58 Ejected face shield
4 X 190 NO 17.9 17.8 15.4/59 Ejected face shield
8 X 189 NO 2 19.6 17.8 15.6/60 Ejected face shield
6 X 179 YES 18.6 1.7 15.4/60 Ejected face shield
7 X 176 YES 17.6 17.7 15.3/60 Ejected face shield

Operator's name : M.MARX/M.PIOTTE

Attending : /

Observations : STANAG 2920
Obtained V50 : 186m/s

1/1

"Cet essai a été réalisé dans un laboratoire dont le systéme de management de la qualité est certifié¢ AFAQ 1SO 9001"
"This test was conducted in an AFAQ ISO 9001 certified laboratory"



BANC NATIONAL D’EPREUVE DES ARMES ET MUNITIONS
Chambre de Commerce et d’Industrie de Saint-Etienne/Montbrison

TEST BALISTIQUE
pragerearw _ N1 W B
ORIGINAI
WiatASiIEA Tmm\™ o,
WA aVAS A Tmt SAMPLE N°: 1/2
CUSTOMER : BOLLE SAFETY Date : 2010/04/15"
Sizes : Face shield RAIDER version clear
CALIBER: 1.102g
DISTANCE: 5 METERS
Range temperature: 16.3°C Plastiline : Head SUEUR 40 plastilina
Relative humidity: 69%
N° shots | Used | Vimpact | Protection N° Sample Support Range Remark
impact (m/s) sample | temperature |temperature | temperature/
for V50 ) ©) Relative
humidity
(°C/%HR)
1 190 1 19.6 18.5 16.3/69 Invalid shot
2 X 204 NO 19.0 18.5 16.3/65
3 X 205 NO 18.6 18.5 16.4/62 Ejected face shield
4 X 189 YES 18.0 18.4 16.3/62 Ejected face shield
5 X 190 NO 17.3 18.4 16.1/63 Ejected face shield
6 X 187 YES 2 19.6 18.4 - 16.0/65 |
7 X 184 YES 18.6 18.4 15.9/61 Ejected face shield

Operator's name : M.MARX/M.PIOTTE
Attending : /

Observations : STANAG 2920
Obtained V50 : 193m/s

1/1

"Cet essai a été réalisé dans un laboratoire dont le systéme de management de la qualité est certifié AFAQ ISO 9001
"This test was conducted in an AFAQ ISO 9001 certified laboratory”
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